RIDGID Pipe and Bolt Threading Machine

Carriage and Oil System

8
29
\
28
/
/
26
27
/ 26
25 /
24"
23—
22"

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

13
12
14 A

e

15—

16
I
\21 20 19

300 COMPACT

= 0

No.
1
2
3
4
5
6
7
8

9
10
1

12
13
14
15
16

17
18
19
20
21
22
23
24
25
26
27
28
29

ef.

Catalog
No. Description

46810 Detente Assembly
54517 Drip Pan

54097  Spool Valve

54102  O-Ring

35307 Oil Pressure Relief Set
58417  Roll Pin '/&" x %/s"
54112 Rear Rail

35162 Rail Plug (4)
79965  Screw 10 - 32 x '/2"
35062  Qil Line Clamp
35067 Oil Tube

54107 Retaining Ring
54507  Carriage Stop
87620 Retaining Ring
54512  Carriage

35187 Pinion Idler Shaft
54122 Cap Plug (not shown)
34342  Roll Pin

54117 Front Rail

59092 Pinion

35182 Hand Wheel
45420  Screw 10 - 24 x */s"
58467 Filter Screen Assembly
61897 Qi Filter Tube
54142 Bulkhead Fitting
54152 Oil Intake Line
35117 Oil Line Insert
35142 Hose Clamp
47080 Oil Line Grommet
61282  Carriage Oil Line

—3
~14
P
~6
/7
1
10—
—9
18 8

27



Carriage and Oil System

/

22

—
27
/ -
23
24 /

25 /

Pipe and Bolt Threading Machine RIDGID

28
~2
-3
N
{ Va
4
19 18 6
/ 5— 8 / 7
4 /
/ 10
/ 1
7 16 7
15— —12 /
12
—13
—13
|
14

NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.

Ref. Catalog
No. No.
1 46810
2 54097
3 54102
4 35307
5 54107
6 54112
7 35162
8 35062
9 79965
10 35067
1 54117
12 34342
13 57097
14 35182
15 35187
54122
16 54127
17 54132
18 54137
19 35142
20 61282
21 47080
22 35117
23 54152
24 54142
25 61897
26 58467
27 45420
28 54517

Description

Detente Assembly
Spool Valve

O-Ring

Oil Pressure Relief Set
Crescent Ring

Rear Ralil

Rail Plug (4)

Qil Line Clamp
10-32 x /" Screw

QOil Tube

Front Rail

Roll Pin

Pinion

Hand Whee

Pinion Idler Shaft
Cap Plug (not shown)
Carriage

Carriage Stop

/6" - 18 x /2" Screw
Hose Clamp
Carriage Oil Line

Qil Line Grommet

Qil Line Insert

Oil Intake Line
Bulkhead Fitting

Qil Filter Tube

Filter Screen Assembly
10-24 x */s" Screw
Drip Pan

152



Carriage and Oil System - Induction

Pipe and Bolt Threading Machine RIDGID

4
36 / 2
/37 /
38
30 5 6 7
4 31 / -
32 d 3 A
~
35 —9
/ —~10
1
| AN
2 30 | 33 N34 —12 43
31 18 e
\ 8
28 ~ 17 —14 e
27 _ AN \ 15
\ 14
\ 15
16
20
/ ﬂi
21
\ ™~ 24 \
22+
2% 25 ~23
NOTE: Order parts by Catalog Number only.
DO NOT order by Reference Number.
Ref. Catalog Ref. Catalog
No. No. Description No. No. Description
1 34375  Rail Pin (2) 21 48337  Drain Plug *s" NPT
2 35042  Stop Bolt 26842 Drain Plug (Rubber-Early Style)
3 35047  Stop Bolt Spring 22t 59747 Base
4 46810 Detente Assembly 59752 Base (1822-IC)
5 35147  Carriage (Includes 2, 3, 4, 5, 38) 23 46755  Bolt %" -16 x /5" (4)
6 35057  Rear Rail 24 35107  Square Washer (4)
7 34425  Screw %" -18 X 5" 25 36612  Warning Plate 60Hz
8 35162  Rail Plug (2) 26 35222  Pop Rivet (2)
9 35062  Qil Line Clamp 27 58467  Oil Screen Assembly
10 45365 Washer #10 28 26797  Oil Screen Screw 10-32 x /"
11 79965  Screw 10-32 x '/ 29 35112  Qil Intake Line 30"
12 35067  Qil Tube 30 35117  Qil Line Insert (2)
13 35167 Front Rail 31 35122 90 Degree Fitting (2)
14 34342  Roll Pin %" x /" (2) 32 32145  Bolt '/s" - 20 x '/2" (3)
15 59092  Carriage Pinion (2) 33 39162  Oil Pump
16 35182 Handwheel 34 39820 Pin
17 75110  Stop Nut %" -18 35 35197 24 T Pump Gear - 60 Hz
18 35187  Pinion Idler Shaft 36 35137  Oil Supply Line 40"
19 35192 Lower Screen 37 35142 Hose Clamp
20 35097 Draw Tray Assembly 38 35307  Oil Pressure Relief

1 20133 Switch required if changing from older style base. New base has smaller 2'/2" diameter opening for switch.

160






